



12647

				Parts List			
Ref	Class	Part	Description	Qty	Comment	Footnote	
1	84	862163T04	HARNES, Wiring	1			
2		26079A 2	PLATE KIT, Wire Harness Mount	1			
3	10	15001	SCREW, (#8-16 x .875)	3			
4		807453T	BRACKET, Harness Mounting/Liftir	1			
5	10	98261	SCREW, (.375-16 x .750)	2			
6		861516	BRACKET	1			
7		861251T 1	MODULE ASSEMBLY, ICM	1	(Alpha)		
7		861252T 1	MODULE ASSEMBLY, ICM	1	(Bravo)		
8	87	815425T	SENDER ASSEMBLY, Oil	1			
8		37293T	SENDER ASSEMBLY, Oil	1	(Dual Station)		
9	22	864669	FITTING	1			
10	87	864252	SWITCH	1			
11	10	861520	SCREW, (#10-32 x .500)	2			
12	12	89302	WASHER, (.203 x .406 x .040)	2			
13	10	24323	SET SCREW, (.250-20 x 1.25)	3			
14	12	35462	WASHER, (.2656 x .625 x .0625)	3			
15	11	64015	NUT, (#8-32)	3			
16		805368T	BRACKET, Electrical, Mounting	1			
17	88	806950	CIRCUIT BREAKER, (50 Ampere)	1			
18	10	68513	SCREW, (#10-32 x .375)	2			
19	13	26996	LOCKWASHER, (#10)	2			
20	10	57583	SCREW, (#8-32 x .375)	2			
21	89	96158T	SOLENOID, Starter	1			
22	10	805564	SCREW, (.250-20 x .750)	1			
23	13	26992	LOCKWASHER, (.250)	2			
24	11	94330	NUT, (.250-20)	2			
25	13	26995	LOCKWASHER, (#8)	2			
26	11	26419	NUT, (#8-32)	2			
27	85	97861	INSULATOR, Starter Solenoid	1			
28	16	805459	STUD, Mercathode Mounting	1			
29	84	95084A 10	CABLE ASSEMBLY, (5.00 Inches)	1	(Bravo)		
30	88	79091	FUSE, (20 Ampere)	1	(Bravo)		
31	84	95084A 9	CABLE ASSEMBLY, (91.00 Inches)	1	(Bravo)		
32		816492A 6	ALARM KIT	1			
33	22	32974	FITTING, (.125-27) Adaptor	1			
34	87	805605A 1	SWITCH ASSEMBLY	1			
35	13	26996	LOCKWASHER, (#10)	2			
36	11	68219	NUT, (#10-32)	2			
37	87	866089	THERMAL SWITCH, (Normally Op	1			
38	83	865913A01	PLUG, Diode	1			